%@‘5‘2‘/

PAR T S L I S 7T

ELLS&8OS3
hHh B OB OH B HE

\
I

PARTS NO.3735 9810 000 20/01/15



H /8

CONTENS

3728 000A T ENGINE " -ceeeeeeeeeeeaaaaaccacaaaaassssssssssssasssssssssnns 1

3709 010B =rvrarbr— L ENGINE CONTROL- - ererrerececeeeneanean.. 2~3
3728 030A TyvVU (¥t i ELECTRI Ceecececececectcesecescscacasacanens 4~5
3728 030B TyvVU (x4 ELECTRI Ceeeececececectctsecescscacasacanans 6~7
3709 080A Ta—TNHLl FUEL TANIK:  teeeereetertetttetttttenttsssntcssneccans 8
3709 150A TL—2 FRAMIE ~+eeeeeeeeececaseasasesaasssssasssssssssssssasssssssssssnss 9
3709 120A 70 bhl8%— FRONT COVER- teeteeecteettatetttctittctasctanacanns 10
3709 130A U H3— REAR COVER - tteeeteeettetttttttattttttttttetsccanscnnns 11
3709 140A FET7 DOOR  teeeetereetesattatsutttsstststtessstsssstesssstsssscsesnesss 12
S709 160A H/X— COVER-: streerestesteststtsststastastasssssssssssassssssssasssassans 13
3709 200A Iv gy TRANSMI SSTON- eeeeeteeeettateteatetteieaneateneanenns 14
3709 220A ZAY%Y ( Z2—7%AF% ) TIRE tveeeeececeeceecetetcscsocassacassasasnns 15
3709 220B %A% ( AGH#AY ) TIRE vceecececeeceteesetsacstsacscsnsassasnsons 16
3709 305A ATT ULV STEERING: - ttreteeteeetettetttetitssicnnceneens 17~18
3709 310B 7L —F BRAKIE ttreeeeercetstsesseatottsssssasnsssssssssansasssoss 19~20
3709 325B 7T 90F CLUTCH: teterereettetatattttaiiiitittititietttieacieteanenns 21
3709 3830A TFx2Y GEAR SHIF Treerereeteeeaeeaeateassttssstetascsassscssnnsns 29
3709 340A FUHTL/N— LEVER: teteetrreteatesttettttttstttttettcsttsstcenecnns 23
3709 3S50A S—h SE AT crectereeeeaattessuttasuutstastsassttssstetesscsessstssnssss 24
3728 9912 Udrtyh WAGON set ( FyBEUfF ) coeeeeeeeiaeeiinnn.. 25~26
3728 9913 Udrtyh WAGON set ( FrEUME ) ceevereeieniaiannn 27~28
3709 450A F7Ev7 LOWER LOCK-:  eteeterteteatettatatttiettieaeieteanenns 29
3709 510B =27Vl N— HYDRAULIC LEVER treeeeetetsoscecaactetsssssannns 30
3709 520B 7Y HYDRAULIC LINE: tceeeetteeeeseetetsocascanaasssoss 31~32
3709 5201 =7V Nyl —Y HYDRAULIC PUMP: rerececeeeeraeaceeann.. 33~34
3735 B00A ~—7 MARIK trectereeteeaetaatattatantstateesatessstesasstsesssssanssss 35
3735 620A T7V7EPY ACCESSORIE Steetreeetreentesaatessantrascssssessnnscns 36
3709 700A 7o bhUAFY FRONT WINDSHIELD: rereeceereceeceeceenens 37
3709 T40A TA %= WIPER - t+tteeeeeeeetttttttttttttstestttsessetnessssssassssens 38
3709 0302 [N DIAGRAM:ceterereetetattatettattttttietetttetetteieenenns 39

ELLS803 Hk-1 20/03/09



3728 000A =x=r¥r ENGINE

Ri| #H&RES ER SR TR B & = RS % B #
#
i

NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS

1 |3728 0002 001]|IVY"Y ENGINE 1 |GB290LE-224

1-1 | zMP051Y06X150| 72—I)lik—A |FUEL HOSE 1 |P051Y06X150 A9 = 44
1-2 | ZMP051Y08X350{72—T)lif—A |FUEL HOSE | 1 [P051Y08X350 21048 - K7
1-3 | ZMP051Y08X550]7a—INk—& |FUEL HOSE | 1 |P051Y08X550 V7 - IUYY
1-4 | ZMFR53226A |95.7° CLAMP 2 |FR53226A

1-5 | ZMFR67419 |9507° CLAMP 4 |FR53226A

2 3728 0003 000|71IikY7°  |PUMP 1 |KF60008AA

3 |3709 0035 000{71I)L74)L%  |FILTER 1 |KF40006AA

4 |K810 0110 040|Fik"JLb BOLT 4 |M10x40

5 |0350 0141 022|PW WASHER 6 |10x22x16

6 |F301 0110 000|F+vb NUT 4 |M10

7 13709 0039 000]|7° vk BRACKET 1

8 |K100 0106 O14|F#&"JLb BOLT 2 |M6x14

9 | K804 0106 030|F L+ BOLT 2 |M6x30

10 | F300 0106 000|F+vh NUT 2 |M6

11 34150016 000|TV Y 'Y7°—Y)  |PULLEY 1

12 |0852 1300 048 [VA'ILb VBELT 2 |SB48

13 3709 0041 000 [1Y'VA—Z  |BASE 1

14 13709 0043 000 |A"— GURD 1

15 [3205 0204 000 |[#" 7YV L RUBBER 2

16 [3611 0103 000 |#' 7YV L RUBBER 2

17 |0350 0140 822 |PW WASHER 8 |8%22x1.6

18 |F301 0108 000 |F+yb NUT 8 |Ms8

19 |3637 0254 000 |7°5AFy)n Uk |BAND 2

ELLS803

20/01/15




3709 010B =y¥rarbm—L ENGINE CONTROL

Ri| #H&RES ER SR TR B & H RS % B #
#
i
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
113709 0102 000|F3—%74%¥— |WIRE 1
2 |3707 0106 001]74¥— WIRE 1
3 |3707 0103 000) 274" SPRING 1
7 |3709 0111 000|7—A ARM 1
8 |3709 0116 000]74+tIA4 L |PEDAL 1
9 |F242 0106 0167~ tLRA SCREW 2
10 | 3709 0118 000{V%'F PLATE 1
11 ]0560 0110 070{&K4NF1—7't"Y |PIN 1 [10%70
12 | 0350 0141 022|PW WASHER 1 |10%22%1.6
13 10523 0110 000|A+97EY PIN SNAP 1
14 | 3709 0121 000274’ SPRING 1
15 |A110 0108 045]&"Lb BOLT 1 |M8%45
16 | A301 0108 003|+b NUT 2 |ms
17 | 3709 0125 000|Ay}h ROD 1
18 | 0350 0130 613|PW WASHER 4 |6%13%1.0
19 0523 0106 000|2+97°t"Y PIN SNAP 4 |6
20 | 3709 0128 000|74tALiN—  |LEVER 1
21 p350 0151 224PW PW 2
22 B629 4637 00(H#7n % WASHER 2
23 N301 0112 00ffyh NUT 1 |M12
24 h301 0112 00]7Fy NUT 1 |M12
25 D691 0010 25§ Yy7° GRIP 1
26 B709 0133 00(7 37y h BRACKET | 1
27 K710 0108 02({F#& Wb BOLT 2 |M8*20(7T)
28 F301 0108 00{F1y+ NUT 2 |M8
ELL803 20/01/15



3709 010B =y¥rarbm—L ENGINE CONTROL

RH| #H&ES BB fm 4 FR BE#| & < H B A5 % E &

#
%

NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS

29 | 0562 0106 018{t774%t"Y PIN 2

32 | 0350 0140 818|PW WASHER 1 |8%18%1.6

33 ] 0523 0108 000|AFy7t™Y PIN SNAP 1 |8

20/01/15

ELLS803



3728 030A TvYU Gyt i)

ELECTRIC

Re| H&RES BB fm 4 FR &% i i B RS % B &
#
4%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
2 |3709 0353 000|741 FAssy LIGHT 2
2-1 10980 8121 509{n'V7" BULB 2 |12v-15w
3 [K710 0110 012]F#"Jbb BOLT 4 |M10x12
4 [0350 0141 022|PW WASHER 4 |[Hox22x1.6
5 |3709 0304 100{74FR1F SWITCH 1
6 | 3705 3916 000{y{vh-21yF SWITCH 1 |A11710-0000
7 [3721 0411 000|4vh—( B ) LAMP Assy 2
7-2 | 0980 8122 104|\')L7° BULB 2 |12v-21w
9 |3709 0328 000|94vh—( % ) LAMP 2
9-1 {0980 8122 104|\')L7° BULB 2 |12v-21w
10 | F300 0106 000{FFyb NUT 4 |Mé
11 | 3709 0329 000{75y¥%—1=9b UNIT 1
14 | 3709 0308 100{n'40Oyr507 LAMP 2
15 | 3709 0309 000|t1—R'H"vIA BOX 1
15-2] 0980 1000 501|ka—2" FUSE 2 |5A
15-3] 0980 1002 001|ta—2Z" FUSE 2 |20A
15-4] 0980 1001 501|ka—2" FUSE 1 |15A
16 |H242 0105 016/+A tLARB SCREW 2 |M5x16
17 |3709 0312 000{+774—R1vF SWICH 1
18 | 5314 0205 000|&—> HORN 1
19 |K100 0106 014|Fi" Lk BOLT 2 |M6x14
20 | 3718 0425 000|A—YA{yFAssy SWITCH ASSY 1
20-1]3718 0425 100{%-Assy KEY ASSY 1
21 | 3709 0314 100|n—%2 HARNESS 1
ELL803 20/01/15




3728 030A TvYU Gyt i)

ELECTRIC

Ri| #H&RES BB fm 4 FR &% i | i # RS % B #
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |From ~ uP TO SERIAL NO.| REMARKS
22 | 3709 0315 002|n—%2 HARNESS 1

23 | 3728 0306 001|n—%2 HARNESS 1

24 |3709 0318 000|N—%2 HARNESS 1

27 | 0980 7201 004{7°523—} WIRE 1 |I=1000

28 | 3415 0055 000]))—k"tY WIRE 1 |1I=350

29 |3522 0238 100|4y7° 44k BOLT 2 |M8x25

30 ]3705 3901 000|n'yT!)— BATTERY 1 |40B19R

31 ]3566 0215 000|7°L—} PLATE 1

32 0350 0140 618|PW WASHER 2 |6x18x1.6

33 | A300 0106 001]Fvk NUT 4 |M6

34 13513 3131 000|7°FAFYIN UL CLAMP 4 |RF140

35 |3709 0325 000|n—%R()7) HARNESS 1

36 |3709 0326 001 |n—%R(T—)) HARNESS 1

37 |3712 0315 000{4")y7’ CLIP 10

41 | 3705 3904 000|k)Y4rk Lk BOLT 2

42 ]3643 0217 000]|v4FA3—} WIRE 1

ELL803 20/01/15




3728 030B

T (Fyr A

ELECTRIC

Rt HEES EIETE Ex| & < " A5 s &
#
i
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
2 [3709 0353 000]|51FAssy LIGHT 2
2-1 10980 8121 509|117 BULB 2 |12v-15w
3 [K710 0110 O12]|F&"ILb BOLT 4 |M10x12
4 10350 0141 022|PW WASHER 4 |10x22x1.6
5 |3709 0304 100|74bR19F SWITCH 1
6 [3705 3916 000|774 h-A{vF |SWITCH 1 |A11710-0000
7 3721 0411 000|94vh— ( B JLAMP Assy 2
7-2 | 0980 8122 104\ IL7° BULB 2 |12v-21w
9 |3709 0328 000|4vh—( % JLAMP 2
9-1 ] 0980 8122 104|n'1L7° BULB 2 |12v-21w
10 | F300 0106 000|FFyb NUT 4 [M6
11 3709 0329 000|75y¥v—1=yk |UNIT 1
14 |3709 0308 100|n"'4OY+5Y7°  |LAMP 2
15 |3709 0309 000|E1—R'H"y9A |BOX 1
15-2] 0980 1000 501|t1—%" FUSE 2 |5A
15-3] 0980 1002 001|E1—2%" FUSE 2 |20A
15-4] 0980 1001 501|t1—2%" FUSE 1 |15A
16 |H242 0105 016|FA"£LAB SCREW 2 [M5x16
17 |3709 0312 000|t774—A4yF |SWICH 1
18 |5314 0205 000|H—Y HORN 1
19 |K100 0106 014|F#&"ILb BOLT 2 [M6x14
20 | 3718 0425 000[*=YA{yFAssy|SWITCH ASS] 1
20-1]3718 0425 100{4¥-Assy KEY ASSY 1
21 |3709 0314 100{n—%2 HARNESS 1
ELL803 20/01/15




3728 030B

T (Fyr A

ELECTRIC

RH| B&ES ERmB TR B = =T " A5 # im &
i
4

NO. PART NO. PART NAME] Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
22 [3709 0315 002{n—%2R HARNESS 1

23 [3728 0306 001 {n—22R HARNESS 1

24 [3709 0318 000{n—%R HARNESS 1

27 |0980 7201 004|7°5A3—F WIRE 1 |I=1000

28 [3415 0055 000|Y)—F '+t WIRE 1 |I=350

29 |3522 0238 100]|4y7°44+ BOLT 2 |M8x25

30 | 3705 3901 000{n'yT!)— BATTERY 1 |40B19R

31 |3566 0215 000|7°L—F PLATE 1

32 [0350 0140 618|PW WASHER 2 |6X18%x1.6

33 [A300 0106 001|Fvk NUT 4 |M6

34 [3513 3131 000{7"5AFy9\ Uk [CLAMP 4 |RF140

35 |3709 0325 000|n—%A(J7) HARNESS 1

36 |3709 0326 001 |n—%A(T—)) |HARNESS 1

37 | 3712 0315 000{4)y7° CLIP 10

38 |3721 0455 000{71vh— ( L—7|LAMP 2

38-1]0980 8120 508|n)L7° BULB 2 |12V5W

39 |A242 0104 020{F5R3%Y° SCREW 4 |M4x20

40 | F300 0104 001|FFvh NUT 2 |M4

41 [3705 3904 000|r) Y47k Lk BOLT 2

42 (3643 0217 000|v{4F+A3—F WIRE 1

ELL803 20/01/15




3709 080A V=2—x=)%»7 FUEL TANK

RH| #H&ES BB fm 4 FR BE#| & < H B A5 % E &
#
%
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 |3709 0801 100 #2394 s9ASYFUEL TANK | 1
1-3 | 3709 0804 000)%+y7’ CAP 1
1-4 [ 3709 0805 000{7°74" PLUG 1
1-5 | 3709 0806 000]/y+Y PACKING 1
1-6 | 3709 0807 000{7a—I)"'—" |HOSE 1
1-7 | 0050 3107 806|k—24Yy7’ CLIP 2
2 |3709 0525 000]%+y7’ CAP 1
3 |3709 0515 000{3° L RUBBER 2
4 |3709 0811 000)4v%7° 7yt |BRACKET 2
5 |0350 0140 818|PW WASHER 4 |8%18%1.6
6 |A351 0108 002{UFvb U-NUT 4 |M8
ELL803 20/01/15




3709 150A 7lL—A FRAME

Ri| #H&RES ER SR TR B & H RS % B #
#
i

NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS

1-2 | A650 0100 600)4"JA=y7°)l  [NIPPLE 1 |m6

1-3 | A040 0114 045|# VA7 T BOLT 2 |M14x45

1-4 | A300 0114 001]Fvk NUT 2 |M14

1-5 ] 0796 0283 230|DU7"yYa BUSH 2 |mB2830DU

1-6 | 3709 1521 000|541 vhy TOWBAR 1

1-7 | 5203 1091 000} FvoE"Y PIN 1

1-8 ] 0350 0171 640|PW WASHER 1 [16x40x45

1-9 |A310 0101 621|F¥yRILFyb  INUT 1 [M16 1E#2

1-10] 0520 0140 030]7)t™V PIN split 1 [40x30

1-11]3705 1207 0004 9§ )Lk |BOLT 1

1-12|A310 0101 200[¥+yAN$yk  INUT 1 IM12 B8

1-13] 0520 0132 030|7t"Y PIN split 1 [3.2x30

2-2 | A650 0100 600|7"YAZv7° b |NIPPLE 2 |Mé

2-3 | 0350 0130 613|PW WASHER 2 |6x13x1.0

2-4 13607 1073 000]=%"15yh 9 Vf|BAR 1

2-5 | 0350 0151 222|PW WASHER 1 H2x22x23

2-6 |A351 0112 001|UFyh U-NUT 1 |M12

ELLS803

20/01/15



3709

120A 78y hh/i—

FRONT

COVER

Ri| #H&RES ER G TR B & " RS % B #
2
i
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. REMARKS
1| 3709 1201 001|708V MIN — COVER 1
2 |K110 0108 016{Fi"JL+ BOLT 6 |M8x16
3 |F301 0108 000{FFvhk NUT 6 [m8
4 |K710 0108 020{Fi" )L+ BOLT 2 |M8x20
5 |0350 0140 822|PW WASHERPLAl 2 [8x22x1.6
6 |3709 1237 000|9'0—=7"F'y9A |BOX 1
7 |K700 0106 014|Fi" )Lk BOLT 4 |M6x14
8 |3709 1238 000|7% COVER 1
9 |A242 0103 008[{FA"3%Y SCREW 4 |M3x8
10 |F300 0103 001[FFyh NUT 4 M3
11 3709 1239 000[/7"& )Lk BOLT 1
12 3709 1241 0015 GRILLE 1
13 |K110 0108 016]Fi b BOLT 4 |M8x16
14 |0350 0140 822{PW WASHERPLAl 4 [|8x22x1.6
15 | 3709 1261 000|/\ %)L PLATE 1
16 |K110 0108 016]|Fi" Lk BOLT 5 |M8x16
17 |0350 0140 818{PW WASHER 3 |8x18x1.6
18 |F301 0108 000|FFyh NUT 3 |ms
19 [3611 1171 000|ha'3"A GROMMET 1 |P-2
20 |3709 1271 000|4"AAyk GROMMET 1
21 13709 1272 000|¥4y44'0ivt |[GROMMET 1 FrEVFLDH
22 |3707 1211 000|7" Aty RUBBER 4 [Cc-9A FrEVFLDH
23 ]3611 1807 000|H3'T" L RUBBER 2 |c-6
ELL803 20/01/15



3709 130A VU¥H— REAR COVER
Ri| H&ES B k2 Bt = A5 # HE &
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 |3709 1301 002]Y7HN— COVER 1
2 |K110 0108 016|F#"JLF BOLT 10 |M8*16
3 [3709 1322 000| Y%y WEATHERSTRIP 2
4 |3709 1323 000|AyshT4" LOCK 2
5 |K100 0106 014|Fk’JLb BOLT 4 |M6%x14
6 [0350 0140 618|PW WASHER,PLAIN 4 |6%18%1.6

ELLS803

20/01/15




3709 140A K7 DOOR
Re| BHRES BB fm 4 FR &% 5t = A B B &
#
4%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 |3709 1401 002{F'7L DOOR 1
1 |3709 1418 002[M7R DOOR 1
2 |3709 1431 000|'7/7° KNOB 2
3 [3709 1433 000]|Ay47°L—bL PLATE 1
3 [3709 1434 000]|0y47°L—FR PLATE 1
4 |3709 1436 000ty PIN 2
5 [3709 1441 000|277v%" SPRING 2 |#185
6 |0350 0130 613{PW WASHER 2 |6%13%1.0
7 |0523 0106 000{2F97°t"Y SNAP PIN 2
8 [3709 1443 000|LN'—R LEVER 1
8 [3709 1446 000]|Ln'—L LEVER 1
9 |A252 0180 020[F523%Y" SCREW 2 |m8x20
10 | 0350 0140 818{PW WASHER 4 |8%18%1.6
11 |A351 0108 002{UFvb U-NUT 2 |ms
12 ] 0691 0010 253]4"y7° GRIP 2
13 | 3709 1453 000{tY" HIMGE 2
14 |K110 0108 016{Fi" Lk BOLT 8 |M8x16
15 |0350 0140 822{PW WASHER,PLAIN 8 |8%22%1.6
16 | 0560 0110 065| K4 NF1—-7t"Y PIN 2 | ¢ 10%65
17 0520 0125 020|7Yt"Y PIN split 2 |2.5%20
18 [3718 6103 000|n"y435-R MIRROR 1
18 | 3718 6104 000{\"y435-L MIRROR 1
19 | 3709 1455 000{tV¥'R HINGE 1
19 [3709 1459 000{t 'L HINGE 1
20 [3709 1463 000{7'54 vk BRACKET 2
21 |K110 0108 016|F#'ILk BOLT 4 |m8x16
22 0350 0140 822|PW WASHER,PLAIN 4 |8%22%1.6
23 |3709 1467 000| A% VY ny%y SPONGE 2
24 10350 0140 618|PW WASHER 1 |6%18%1.6
ELL803 20/01/15




3709

160A

FN—

COVER

R HBREs BB fm 4 FR &% Ei T " A5 B #
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS

1-1 13709 1601 000{hn'— COVER 1

1-2 | K100 0106 016|F L+ BOLT 4 |M6X16

1-3 | 3709 1611 000|h° 4} GUIDE 1

1-4 |K110 0108 016|F L+ BOLT 4 |M8X16

2-1 {3709 1802 000|Hh/n — COVER 1

2-2 |K110 0108 016|Fik'ILb BOLT 3 |M8X16

2-3 | 3709 1807 000|Hn — COVER 1

2-4 |K110 0108 016|Fik'ILb BOLT 3 |M8X16

2-5 | 0350 0140 818|PW WASHER 2 |8xX18%X16

2-6 | A140 0600 820|Fa 7 b BOLT 2 |M8Xx20

2-7 | 3709 1818 000|hn'— COVER 1

2-8 | 3709 1821 000|/YYFAHK VY SPONGE 1

ELLS803

20/01/15




3709 200A Ivy¥zr» TRANSMISSION

Re| H&RES BB fm 4 FR &% i i # RS % B #
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS

1-1 | 7205 000C 002|3y¥ay TRANSMISSION | 1 |cT12C

1-2 | A104 0110 150]&" Lk BOLT 1 [M10x 150

1-3 ] 0350 0151 026|PW WASHER,PLAIN 2 |10x26x23

1-4 | A301 0110 001]Fvk NUT 1 |M10

1-5 | A301 0110 003|Fvk NUT 1 |M10 358

1-6 | 5301 2002 000 | A4ILF)Yr 414 PLATE 2

1-7 | 3709 2005 000U JLk U-BOLT 2

1-8 ] 0350 0141 022|PW WASHER 4 |10x22x16

1-9 | A301 0110 001]Fvk NUT 4 |M10

1-10|A301 0110 003|Fvb NUT 4 |M10 352

2-1 |7401 000M 001{7'7 DIFF 1 |CF1IM

2-2 | K710 0110 025{Fi" Lk BOLT 8 |M10x25

3-1 13709 2301 000|7°AA°F 9A PROPELLER 1

3-2 | A650 0100 600|5JA=y7 Il NIPPLE 1 |m6

3-3 | K710 0608 020{Fi" Lk BOLT 4 |M8x20

3-4 | 3709 2305 000|7°AA°5Y 4B PROPELLER 1

3-5 | 0550 0006 035{27)v9EY PIN spring 1 |p6x35

4-1 | 3405 2208 000|L)—2"74—4 FORK 1

4-2 13417 2511 000{LY—=R"Lin'— LEVER 1

4-3 | 3405 2209 000{754H1-) WHEEL 1

4-4 10750 0060 042|A'7v%" BEARING 2 1600427

4-5 | 0741 0004 200|CYy" RING 1 |H42

4-6 | 0350 0160 828{PW WASHER 1 |8x%28%3.0

4-7 | K710 0108 020{Fi" Lk BOLT 1 |[M8x20

ELLS803 20/01/15



3709 220A

gAY ( Z—=T5F4% )

TIRE

Re| H&RES BB fm 4 FR &% 5t = A5 B #
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 |3709 2201 000|44¥ASSY TIRE 4 |4-754%
1-1 | 3705 2212 000]44% TIRE 4 [20x8.00-10(4—7
1-2 | 3705 2204 000|F1—7" TUBE 4
1-3 | 3705 9902 000|H1—JL Assy WHEEL ASSY 4
1-5 |A110 0110 020]& )L+ BOLT 32 [M10x20
1-6 [H301 0110 001{SFyh NUT 32 |IM10
2 |K712 0112 025{F#" L+ BOLT 8 |M12x25 #iE BiléR
2 K712 0112 030]F# ILb BOLT 8 |M12x30 #iHE EX 5]
4 10350 0161 240|PW WASHER 16 [12x40x3.2
ELL803 20/01/15




3709 220B #A4% ( AGH¥AY )

TIRE

Re| H&RES BB fm 4 FR &% 5t = A5 B #
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 |K712 0112 025]F#ILE BOLT 8 |M12x25 #iE BildR
1 |K712 0112 030{F& b BOLT 8 |M12x30 #iHE EX 5]
3 |0350 0161 240|PW WASHER 16 [12x40x3.2
4 [3709 2202 000/44¥ASSY R TIRE 2 |AGH1Y
4-1 | 3705 2203 000|44% TIRE 2 |20 x8.00-10(AG)
4-2 | 3705 2204 000{F1-7" TUBE 2
4-3 | 3705 9902 000|k{—/ Assy WHEEL ASSY 2
4-5 |A110 0110 020]&" b BOLT 16 |M10x 20
4-6 |H301 0110 001]S+vk NUT 16 [M10
5 |3709 2203 000{44+¥ASSY L TIRE 2 |AGH1Y
5-1 | 3705 2203 000|44¥ TIRE 2 |20x8.00-10(AG)
5-2 | 3705 2204 000{F1—7" TUBE 2
5-3 | 3705 9902 000|H/—)l Assy WHEEL ASSY 2
5-5 [A110 0110 020{# )L+ BOLT 16 |M10x 20
5-6 |H301 0110 001{SFyb NUT 16 [M10
ELL803 20/01/15




3709 305A AF77UrZ STEERING

31 fﬁ%
g ~

Rl #WMRES BB SR FR fE % S =1 A5 % g &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS

1 |3709 3051 000|X77')09" ASSY STEERING 1

2 K710 0110 030]F#"JLb BOLT 3 [M10x30

3 [A110 0110 100]& b BOLT 1 |M10x 100

4 |F301 0110 000|FFvk NUT 4 |mM10

5 |3709 3054 000|E"yhvu7—L ARM 1

6 |3714 3002 000|A77YvY K1—I WHEEL 1

7 |A303 0112 001{+b NUT 1 |M12 #18

8 [0350 0151 226|PW WASHER 1 [12x26%x23

9 |0350 0161 630{PW WASHER 1 |16x30%3.0

10 | 3709 3058 000+ 5941y LINK 1

11 | 3709 3074 000|& = 34Uk BALL JOINT 1

12 | 3709 3075 000|&—Ly 34Uk BALL JOINT 1

13 | A304 0120 001{+b NUT 1 |M20 #1E

14 |A304 2120 001{+b NUT 1 |M20L 1 E

15 |A313 0101 421{%+y R Tok NUT 2 M4

16 |0520 0132 032|7Yt"Y PIN split 2 |[3.2x32

18 | 3709 3063 000|F19ho7—A4 ARM 1

19 [3709 3013 000| A SHIM 1

20 | 0796 0303 420|DU7'yYa BUSH 2 |MB3020DU

21 |A650 0100 600|5)A=y7 Il NIPPLE 1 |M6

22 0350 0171 640|PW WASHER 1 |16x40%x45

23 |A310 0101 621|F%yANFvk NUT 1 |M16 1EHZ

24 10520 0140 032]|7)E"Y PIN split 1 ]40x32

25 | 3709 3068 000|kFv%YvY LINK 1

ELLS803

20/01/15




3709 305A AF77UrZ STEERING

32—
31—
g ~

Rl #WMRES BB SR FR fE % B < =1 A5 % g &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
26 | 3709 3074 000|# =L 34 Vb BALL JOINT 1
27 | 3709 3075 000|# =L 34 Vb BALL JOINT 1
28 0350 0171 640|PW WASHER 4 [16x40x45
29 |A304 0120 001|+vk NUT 1 |M20 P=15
30 |A304 2120 001|+vk NUT 1 |M20L P=15
31 |A313 0101 421|%%y AN Fyk NUT 2 |mi14
32 0520 0132 032]|7)E"Y PIN split 2 |[3.2x32
33 | 3420 3451 000|414y} TIE ROD 1
34 3713 3447 000|Yvyk'—ILR LINK BALL 1 |ER14
35 | 3713 3448 000|YvyHk =L LINK BALL 1 |ER14L
36 |A350 0114 001|UFyk U-NUT 2 |m14
37 0350 0161 430|PW WASHER 2 |14x30x3.2
38 |A300 0114 003|+vk NUT 1 |M14 3%&
39 |A300 2114 0034y NUT 1 |M14L3%&
40 | 3709 3024 000|44Ey}H TIE ROD 1
41 | 3713 3447 000|)9i' =R LINK BALL 1 |ER14
42 | 3713 3448 000|)o ok =L LINK BALL 1 |ER14L
43 |A350 0114 001{UFyb U-NUT 2 |m14
44 10350 0161 430{PW WASHER 2 |14x30x3.2
45 | A300 0114 003[+b NUT 1 |M14 3%&
46 |A300 2114 003[+b NUT 1 |M14L3%&
47 | 3709 3078 000| A 77U hiv— COVER 1
48 |K110 0108 016|Fik" Ik BOLT 2 |M8x16
ELL803 20/01/15




3709 310B 7lL—% BRAKE

Rl #WMRES BB SR FR fE % S =1 b= = g &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS

1 |3709 3101 000 [##& -k SUPPORT 1

2 [3709 3108 000|7°54yk BRACKET 1

3 [K110 0108 016]F#"JLb BOLT 4 |M8x16

5 |3709 3111 000{7'L—%A'%' ) PEDAL 1

6 |3709 3114 000|A° % LiNyM RUBBER 1 |TP-2278

7 |0350 0161 630{PW WASHER 1 |16x30%x3.2

8 [0520 0132 032|7Yt"y PIN split 1 ]3.2x32

9 |3709 3115 000{74%¥— WIRE 1 |WG043229

10 | 0562 0108 025[t574vt"Y PIN,CLEVIS 1 |¢p8x25

12 | 3205 2004 000|27"Yv%" SPRING 1 |#50

13 | 3407 3004 000|27"v%" SPRING 1 |#34

15 | 2305 2213 000{Ayt" A ROD 1 |L-027

16 | 3407 3227 00027y SPRING 1 |#103

17 |A301 0108 001{+b NUT 1 |M8

18 | A301 0108 003|+b NUT 1 |M8 3%&

19 |0350 0140 818{PW WASHER 9 [8x18x1.6

21 3643 4346 000|F19%7 L—FLn'— LEVER 1

22 |K110 0108 016|F Ik BOLT 2 |M8x16

23 |3709 3117 000|74¥— WIRE 1

24 10562 0108 025|c574vE"Y PIN,CLEVIS 2 |p8x25

ELLS803

20/01/15




3709 310B 7lL—% BRAKE

R #H&ES &R & R &% U " # A B % " &
1
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
27 |3709 3121 001|7'L—%mOyh ROD 2
27-1{3709 3122 001 |AyM ROD 2
27-3 {3407 3224 000{27°)v)" SPRING 2
27-5|3407 3225 000{7¢ v A% ADJUSTER 2
27-6 | F301 0108 000|FFvb NUT 2 [M8
29 [0520 0125 016{7)E"Y PIN split 7 [25%16
30 [0562 0108 022|t574%E"Y PIN,CLEVIS 2 |p8x22
31 [A100 0106 030|& )L+ BOLT 1 |M6 X 30
32 |A300 0106 001|Fyt NUT 1 |M6
33 [3635 5023 000|7°5v— CLAMP 1 |M6
ELL803 20/01/15




3709 325B 77vF CLUTCH

Rl #WMRES BB SR FR fE % S " b= = g &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS

1 [3709 3252 000]|979FA% 1 PEDAL 1

2 [3709 3114 000|A 4 Ly b RUBBER 1 |TP-2278

3 |3205 2004 000|27v9 SPRING 1 |#50

4 10350 0161 630{PW WASHER 1 |16x30%x3.2

5 [0520 0132 032|7t"Y PIN split 1 [3.2x32

6 |3709 3211 000|74¥— WIRE 1

7 |0562 0108 025|t5747E"Y PIN,CLEVIS 1 |p8x25

8 ]0350 0140 818{PW WASHER 2 |8x18x1.6

9 [0520 0125 016]7t"Y PIN split 2 |25%x16

10 | 3407 3004 000|27v%" SPRING 1 |#34

11 | 3709 3215 000|979F7—L ARM 1

12 |K710 0108 025|Fik" )b BOLT 1 |[M8x25

13 |F301 0108 000|FFyk NUT 1 |M8

14 | 3709 3221 000|7oY3u7—L ARM 1

15 | 3611 3211 000|7ovav7"-Y) PULLEY 1 [FyMTE

16 | 0350 0161 630|PW WASHER 1 |16x30%x3.2

17 0520 0132 0327ty PIN split 1 [3.2x32

18 | 3616 3027 000|27"v%’ SPRING 1 |#95

19 |3606 2015 000|7oyavn)ayk ROD 1 |p8x90

20 | F301 0108 000|FFvk NUT 2 |ms

21 |3534 3115 000]|aNy —bFa—7" TUBE 1

ELLS803

20/01/15




3709 330A

Fx>Y GEAR SHIFT

Rl HM&RES &R m & FR &% I = A5 i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FROM ~ UP TO SERIAL NO.| REMARKS
1| 3709 3301 000|F1vy 7—A ARM 1
2 |3709 3307 000]t™y PIN 1
3 K110 0108 016]F# JLE BOLT 1 |M8x16
4 [3709 3311 000|F1vy LN — LEVER 1
5 [K814 0108 035|F#k L+ BOLT 1 |M8x35
6 |0350 0140 818{PW WASHER 1 |8x18x16
7 |A301 0108 003[++ NUT 1 |M8 3%&
8 |A301 0108 001]Fyhk NUT 1 |M8
9 | 3508 3306 000{t == 17’ PIPE 1 [12x15%x70
10 0693 0012 463|4Yy7" GRIP 1 |&
11 | 3709 3316 000{7—A ARM 1
12 | 3709 3322 000{71%— WIRE 2
13 | 0562 0106 016{E574vE"Y PIN,CLEVIS 2 |p6x16
14 |0350 0130 613{PW WASHER 2 |6x13x1.0
15 0523 0106 000{2Fy7°t"y SNAP PIN 2 |p6MH
16 |0562 0108 020{E574vt"Y PIN,CLEVIS 2 |p8x20
17 |0350 0140 818{PW WASHER 2 [8x18x1.6
18 |0523 0108 000{2Fy7°t"y SNAP PIN 2 |p8H
19 |3513 3131 000{7°5A2FyHn YN CLAMP 3 |RF140
20 |3707 3321 000]|7°yY17° L74¥— WIRE 1
21 3709 3325 000|7° 549k BRACKET 1
22 |K110 0108 016|Fi Ik BOLT 2 |M8x16
23 |3709 3341 000|F1vy 7—LA ARM 1
24 10350 0151 632|PW WASHER 1 |16x32x3.2
25 0520 0132 032]|7)EY PIN split 1 |3.2x32
26 | 3709 3345 000|F1vy 7—A ARM 1
27 0550 0006 022|275ty PIN spring 1 |d6x22
28 3709 3351 000|H° 4} GUIDE 1
29 |K110 0108 016|Fi Ik BOLT 2 |mM8x16
ELL803 20/01/15




3709 340A FIUAHxTLA—

LEVER

Re| HM&RES &R m & FR U " i &
#
i
NO. PART NO. PART NAME DESCRIPTION FROM ~ UP TO SERIAL NO.| REMARKS
1| 3709 3401 000|¥YhILin— LEVER 1
2 |0691 0012 253|577’ GRIP 1 |&
3 |3616 0204 000|277Yv%" SPRING 1 |#147
4 [0350 0151 222|PW WASHER 1 [12x22%x23
5 [0520 0132 032|979ty PIN split 1 |3.2x32
6 | 3709 3405 000{71%¥— WIRE 1
7 |0562 0108 020{t574vE"Y PIN,CLEVIS 2 |p8x20
8 [0350 0140 818|PW WASHER 2 [8x18x1.6
9 |0523 0108 000{2Fy7°ty SNAP PIN 2 |p8H
10 | 7201 3304 000|274 SPRING 1 |#110
11 | 3205 2005 000|274 SPRING 1 |#38
ELL803 20/01/15




3709 350A

—hk SEAT

111
Re| HM&RES &R B & FR &% i = A5 i &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1-1 ] 3709 3503 001]Y—} SEAT 1

1-2 | 3709 3505 000|2744 —R SLIDER 1

1-3 | 3709 3506 000|2744"—L SLIDER 1

2 K710 0108 020]F#" Lk BOLT 4 |M8x20

3 |F301 0108 000|FFyk NUT 4 |m8

4 |3709 3507 000|Hn— COVER 1

6 |3709 3509 500]|%—F7"3ykAssy BRACKET ASSY | 1 NO.6-1~NO.6-8% &1
6-1 | 3709 3511 000{¥—F7"F7yk BRACKET 1

6-2 | 3709 3535 000 | Ik BOLT 1

6-3 | 5319 3528 000|2 7Y%’ SPRING 1

6-4 | 0350 0151 222{PW WASHER 1 [12x22%x23

6-5 | A351 0112 002{UFvb U-NUT 1 |M12

6-6 | 3709 3541 000|¥+7h SHAFT 1

6-7 | 0350 0151 222{PW WASHER 1 [12x22%x23

6-8 0523 0112 000{2Fy7°t"Y SNAP PIN 1 |12

7 |K110 0108 016{Fi Lk BOLT 4 |M8x16

9 [3611 3403 000|F Yy T "L INSULATOR 1 |B-2

10 |K110 0108 016{Fi Lk BOLT 4 |M8x16

11 |F301 0108 000{FFyh NUT 2 |ms

ELLS803

20/04/28




set ( FxEUL )

3728 9912 vUdr &y WAGON

ol
e i
ol ~
S|
& <
ﬁlﬂ w|
Dn._\
N
o
=
2
* 4
e o
E =
o
=)
2 i
=
o
o
[
[a
o S
1 4
p=4
t = 2
. = o~ @
a X N
o © © ol X © ©
- o ~ — N| oo — —_
=] 1) ~ x|« X x|~ X X
L | N B | o] o] X | | o
o m - = S|S| S| S| = =S| =
i) (e
< x
=K Omw i w
| o =l = =l =
_INEm m WCAL MM
wi| w [
| QS| el Z| _|El=lH] I El5] 3z - Bl -] ==
<| S| <] o] 2|2 =] <] <| 2=l =2l 2| 2] =] 2] =] <] 2] o] 2| 2| = W w
2 (19 [ =] ] [i<d =] o] in] o) ] o] Jod 7] 21 g o] uu] Q| o] -4 K] Ro] ] o] g
S| | Z|ala|n|Z|o]| || E|la]|on] Z|a|on] <] o] Z|n]xn
o
_u_nn -
Bﬂ -+ Ie» ~| ~ ..VVI -z | =
Ho ..\,L} NS ol i B LY
> IER B ENEA B I B =N A = Bl IS RN B Bl Bl ol B R
N RN B9 B 3 B B I b R B I B A DA R S B I b N RS B FA B S
HinjEljaldnnjujujuja] < <jujulnjui~Nujuju]ld)d
=y K= =] E=1 E=1 BN B B K K= E=l Kl =) E=1 K= K= E= =1 K=1 BR E=]1 K= E=1 E=I K=}
1 E=1R=1k= =i BN E=1 RS  B= B B= BN BN R=l B=1 =1 B E= = I B BN B =1 k=1 k=)
iy ol S| S| S| S|~ S| ol S| o| S| O »| S| S| S| o] S| o]0 2|0 o S| oo
ZlN| =] || =] N| —]| ©| ©]| 0] 0| O] O] P —| ©| 0 ]| O] —| ©] 9| | —| —
144 —|o|la| N w] —|w]|v]| S]] =|o|vlo|o|o|—|—|o|—|2]| 2| o]
o Flolololol —~]—|o|lol ] =] —|—| 1| —~]| | ]| ] —]| | —]| —| —]| ©] ©
og x| S| | | | o]l F| | ol o] o|o| x| | <|olo]| | o] x| o|o|o| <] =
= L] o] o] o]l w]|o] =l —|o]olwvw]|ola|o] =] —lolo|o]o] =] o]
o alaN|lN| ol ol w|w| ol o] —| ol —| sl ool N —lol ol =] S —| —| o | ©
[l i B B 2] K2 B NS Bt ) Bl 2l BN Y B Bt B2 Y Bl NS Bl Bt K2l R R
DO o] XLl X]|O|Mmm|m|X|L|m]X|mX|X|wL]m|oxn
| olzl = v @] | o] o] =] o| 2 S| =] S| 2 =] ] | st| o] =] | ] 5] =]
=1 TR BN L L L B N N B B B B B P O O P L TR B O N R
R Zla| |~~~ ~| =] =~ =] L] L] L] L] ] ] | | ] oo o] o] o] | =

20/01/15

ELLS803



set ( FxEUL )

3728 9912 vUdr &y WAGON

REMARKS

HE
o
=
2
* 4
e o
E =
o
=1
15 l
=
o
Jia
[T
[a
RIS
1 4
8
—~
— ©
o = © I =
o - o] X
x|l o X Nl [Te} o
- ol © x|~ N N
nu._._ 0| X — ol x| o X X
] oo X —lol = 00000 | c©
=] = © S| ~=]1= = = - 2| =
EC) ,.w.2112224211222242221444
i) (e
w
z
=N ECRERE = | [E
= T
RTCCGNEH ¥Ix|—|T olw] — Tl w| w]
ALAANRRSTCCLSTTRLTSTLLT
alolz| x| Elal ol | 2] o|olo| Lol <|o|o|a|<L]|<|o|o]o
(] o) Kol o B0 K%)= i ] ] o] = e e R22) e i S K6 ) ] =
R I
o2 [ h/\ o
= = . . >|. N EN
Ho .Mklkl.ﬁmr/~v 212 = [ad
| =] = 2] AT v (2] B ~ I~
AR RERE R AR BN R
i 2] R 2B R R = =2 B R/ RIS =] ]S =
HIn K|l o] D]lalalw]a] D] in ]| ) E =]+
ol ol ol ol o] o] N|o] o] vl =|e|v]ln]olo]lolo|x
A E=1E=1E=1 =1 E=1 RN B E=1E=1 B=l N BN E=1 B=1 BN 1 E=1 R=1 E=1 =1 BN k=]
iy ol S| S| S| S| Sl o] o] S| S| S| 0| of| S| S| ol ol S| S| o] o9 S
Slo|la]l x| o]l ~l o] o] o] —| | o] =] o] —| o] | o] | =] =| o]
.*m S N N B Y R B K= R B B B B S e =1 k=1 1 R =) R=] k=] k=)
o ElelNlNININI =l =l =YY =l =l =12 =l =1 =19 =2 =2l =l =
og | <] <| | <] | o] o] o] | | o] o] o] F| o] o] o] | ]| <] o] o
= L | | —]| o] 0| N o] O] ]| O] o] =l N]| D] =] o] | ~]| 2| =
Ho N =] N N e s s e e = s s s e e E= 1 R R = e B =)
(Yol B B el Bl EESYT K02 B52T Ml Ml Bl EKo2) 2] i S Rt B2 K=l il K] Bl o2
| o] o] ] ] <] S| <] | ] ]| O] <] ] <] <] <] P | ] <] <
H o id i il I o e i B B S B B B Y N B R Y Bl B B
111 Z| | <] < =] =] <] ] ] ] S S S S S S ] & ] o] o] ©

20/01/15

ELLS803



3728 9913 Ity WAGON set ( FybreHE )

4-12

RH

S01—

4-27

/
41

“10- NS~
6/410). =

(& | /4—5

a-9 L

R HaES e B &= 1= # A " &
#
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS

S01 | 3728 9913 000 |=4'1 £y WAGON set 1 BT 4%

1-1 | 3728 4001 000 |7L—A FRAME 1

1-2 | 3606 4024 000 | 9Ava’ L RUBBER 2 |B-7

1-3 | 3705 4025 000 |% UY%# Vb BOLT 2

1-4 | 0350 0151 226 |PW WASHER 2 |12x26x23

1-5 | A351 0112 002 |UFyh NUT 2 |M12

1-6 | 3709 4051 001 |7°'L—kR) PLATE 1

1-7 | 3709 4058 001 |7°'L—k(L) PLATE 1

1-8 | K110 0108 016 |Fik" /b BOLT 4 |M8x16

1-9 | F301 0108 000 |F+vk NUT 4 |m8

1-10] K710 0108 020 |Fik'JLb BOLT 2 |M8x20

1-11] 0350 0170 828 |PW WASHER 2 |8x28x23

1-12] 3705 4405 000 |[noivEay REFLECTOR 2

1-13] 3709 4063 000 |4 v#VH'( INSULATOR 1

2-1 | 3729 4101 000 |~ '#)b PANEL 1

2-2 | K110 0108 016 JF#"Lb BOLT 6 [M8x16

2-3 | F301 0108 000 |FFvk NUT 6 |m8

2-4 | 3721 4114 000 |7°L—} PLATE 2

2-5 | K710 0110 020 |Fi' b BOLT 4

3-1 | 3728 9001 001 |7—F ARCH 1 BS7—F

3-2 | K710 0110 020 |Fi'Lb BOLT 4

3-3 | K110 0108 016 JFk"JLb BOLT 2 |M8x16

3-4 | F301 0108 000 |FFvk NUT 2 |m8

4-1 | 3682 4601 000 |44+ 4 '—F SIDE GATE 1

4-2 | 3682 4621 000 |94F4 "=k SIDE GATE 1

ELL803 20/01/15




37

28

RH

S01—

9913

varty b WAGON

set ( FybL

4-27

/
41

“10- NS~
ﬁ/ 410 -\

(& | /4—5

a-9 L

e

AN

)

R HaES e B &= 1= # R B % " &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
4-3 | 3569 4623 000 |¥+¥y7°RHY)1— BOLT 2 |M8x20
4-4 | 3721 4222 000 |7°54vk BRACKET 1
4-5 | 3721 4224 000 |7°54vhk BRACKET 1
4-6 | 3718 4226 000 |viLSYvy RING 2
4-7 | 3718 4227 000 |A7°)vY’ SPRING 2
4-8 | A252 0160 020 [r5R3%Y SCREW 2
4-9 | 0350 0140 618 |PW WASHER 4 |6x18x16
4-10| A350 0106 002 |UFyh NUT 2
4-11| 3718 4231 000 |AvY LOCK 1
4-12| 3718 4232 000 |AvY LOCK 1
4-13| K710 0110 025 |Fik" )Lk BOLT 2 |M10x25(7T)
4-14] 0350 0141 022 |PW WASHER 2 |10x22x1.6
4-15| A351 0110 002 |UFyh NUT 2 |M10
4-22| 3430 4311 001 |FyFASSY LATCH 2
4-24| A252 0180 016 [F5RI%Y" SCREW 4
4-25| A110 0108 025 [ Vb BOLT 2 |M8x25
4-26| A301 0108 003 |+vh NUT 2 |m8
4-27| 3666 4219 000 |HI-7"7y % WASHER 2 |10
5-1 | 3729 4401 000 |4 '—F GATE 1
6-1 | 3207 4401 000 |+ 9473v7° POLE 4
6-2 | A110 0108 020 |ik"JLb BOLT 4 |M8x20
6-3 | A301 0108 003 |+vh NUT 4 |m8
ELL803 20/01/15




3709 450A Frmys LOWER LOCK

R #H&ES i A B St 5 # A5 % i &
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 |3408 5201 000{F7Oy9hTY LOCK 1
2 |0350 0140 818|PW WASHER 1 |8x18x16
3 |0562 0108 025|t574vE"Y PIN,CLEVIS 1 |p8x25
4 | 3408 5202 000|274 SPRING 1 |#3
5 [3634 4702 000|Ayk ROD 1 |L-064
6 |3407 3223 000|LAYE ROD 1 |L-033
7 |3208 3410 000]|4=vin'yo0 BUCKLE 1 |M8 x50
8 |A301 0108 003|+vb NUT 1 |M8 3F&
9 |A301 2108 003|+vb NUT 1 |M8L3%&
10 | 0350 0140 818|PW WASHER 2 |8x18x1.6
11 10520 0125 020]7')t"Y PIN split 2 |25%20
ELLS803 20/01/15




3709 510B =7Vl —

HYDRAULIC LEVER

Re| HM&RES &R m & FR &% U = A5 i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 [3709 5105 000|%° Y7 Lin— LEVER 1
2 [3709 5111 000]t™y PIN 1
3 K110 0108 016]F# JLE BOLT 1 |M8x16
4 |0691 0012 253|577’ GRIP 1 |&
5 [3709 5121 001]|74%— WIRE 2
6 |0562 0108 020{t574vt"Y PIN,CLEVIS 2 |p8x20
7 |0350 0140 818{PW WASHER 2 [8x18x1.6
8 |0523 0108 000|2Fy7tY SNAP PIN 2 |p8H
10 |K710 0108 020{Fi Lk BOLT 2 [mM8x20
12 | 0350 0161 630{PW WASHER 1 |16x30%x3.2
13 0520 0125 025|979ty PIN split 1 |25%x25
14 | 0562 0106 021|E574vE"Y PIN,CLEVIS 2 |p6x21
15 |0350 0130 613{PW WASHER 2 |6x13x1.0
16 |0523 0106 000{2Fy7°t"Y SNAP PIN 2 |p6MH
17 |A114 0110 080|& b BOLT 1 |M10x80x 35
18 |A301 0110 003|++ NUT 1 |M10 3f&
19 | 3709 5141 000{71%—h4 BRACKET 1
20 |3709 5145 000|7—A ARM 1
ELL803 20/01/15




3709 520B =7Y HYDRAULIC LINE

Re| HM&RES &R m & FR &% i = B RS % i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1| 3709 5201 000|N'yr—" HYD.PUMP 1 |PPL5AM1L-482M HHY
2 |K110 0108 016|F#" L+ BOLT 4 |M8x16
3 0350 0140 822{PW WASHER PLAIN 2 [8x22x1.6
4 3415 5002 000{7"-Y PULLEY 1
5 |A110 0110 016[&" L b BOLT 1 [M10x16
6 |0350 0151 026|PW WASHER 1 |10x26x%x23
7 |A360 0101 002|SW S-WASHER 1 |10
8 0852 1300 041|vA'lL} V-BELT 1 |SB41
9 [3709 5208 000|AHn— COVER 1
10 | 3709 5006 000|7oYav7—L ARM 1
11 |3513 3121 000|7oYav7"-Y PULLEY 1 [FyMTE
12 | 0350 0161 630|PW WASHER 1 |16x30%x3.2
13 0520 0132 0327ty PIN split 1 [3.2x32
14 |3407 3211 000|27v%’ SPRING 1 |#6
15 | 3606 2015 000!k JLb BOLT 1 |$8x90
16 |F301 0108 000|FFyh NUT 2 |ms
17 |7801 000A 000|%Yv%" CYLINDER 1 |cC5520
18 | 3611 7305 000|¥Yv5' =91 SHAFT 1 |¢$20x185
19 | 0350 0162 040|PW WASHER 2 |20x40x3.2
20 | 0740 0002 000|CYvy RING 2 |s20
21 | 3705 6008 000]v+7k SHAFT 1
22 |0350 0162 040|PW WASHER 2 |20x40x3.2
23 | 0740 0002 000|CYvy RING 2 |s20
24 | 3410 5105 000|217 Yik—A HOSE 1 |S009 L=2130
25 | 3616 6107 000]|17Yik—A HOSE 1 |s007 L=1900
ELL803 20/01/15




3709 520B =7Y HYDRAULIC LINE

R W&RES i A B S 5 # A i &
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
26 3611 7302 000|T)L ADAPTER 4 1302204
27 |5108 4825 000|7°5v— CLAMP 2 |I=350
28 | 3411 5107 000{A Y TV ADAPTER 1 |302204TL50A
29 3611 7302 000|T)L ADAPTER 1 |302204
30 [3705 3814 000|{74'7°% ADAPTER 2 |PT3/8-PF1/4
31 [3709 5217 000{17VH—-2A HOSE 2 |L=1900
32 [3637 0254 000{7°7AFyon UM CLAMP 2 |RF250
33 [3635 5023 000|7°5v— CLAMP 1 |WM2925 1=200
34 13611 1171 000|337 A GROMMET 1 |P-2
ELLS803 20/01/15




3709 5201 =7y ~"ys—Y HYDRAULIC PUMP

8 29 917 10 33 32

4

)
15 12 14 1

YY-IN' V7" ERFEAR AZRIR
36 41 42 f? 4 28 31 13 6 _38 37
A | i 1 26 39
\/ R 5
1l 24
0 22
- ¢ RN
1 _ i . I By A
IR <=
3 21 / L
& 1 30
HTMA® >7 / y
18 /—
| 19
20 34 2 40 23 35 43
Re| HM&RES &R m & FR &% U = A5 i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 pS402-11974-1474"7"47°L—bASSY 1 |402-11974-15
2 T8747°L=} 1 |402-11909-01 R N
3 Yy7b 1 ]402-10891-07 R N
4 A)=7 1 ]402-10892-03 R N
5 A7) 1 ]402-10893-11 R N
6 PS402-10895-0{ 7)Y T—F 1 ]402-10895-03
7 DS402-10896—-0{A7"Yv%" 1 ]402-10896-04
8 YT 1 ]402-10079-07 R N
9 FAh 1 ]402-10080-07 BB S AR A Al
10 PS402-10697-017Y vAFV) AHY)a 1 [402-10697-07
11 7r—+ 1 ]402-11003-00 BB S AR A Al
12 PS022-25073-007+Y+H VM5 X 12 1 |022-25073-00
13 [0830 0100 060{0Yvy" P6(R7—ILOF) 1 ]036-10204-00
14 DS402-11355-00HL 1 ]402-11355-00
15 NyFWHiN— 1 ]402-11043-01 BB S AR A Al
16 [0570 0005 018{A43%% (5% 5% 18) 1 1402-00239-78
17 DS402-00402-4{ 274" (Y)=7) 1 ]402-00402-43
18 7= 1 ]402-11722-00 &R S A AT
19 A=l 1 ]036-50073-00 R S A AT
20 FIANTYVY 1 |031-40133-00 R N
21 AN —H 1 ]402-11396-00 BB S AR A Al
22 cYvy 1 ]402-11397-00 R S A AT
23 ] 0830 0100 070|0YvY" PI(FH7%) 1 ]036-10405-00
24 10830 0100 160|0Yvy" P16(R)—7"7F) 1 ]036-10217-00
25 oYy S24(RY=7"YR) 1 ]400-50500-46 R SRS R AT
ELL803 20/01/15




3709 5201 =7y ~"ys—Y HYDRAULIC PUMP

)
15 12 14 1

8 29 917 10 33 32

4

YY-IN 7" EREEAA ARIR
36 | 41 42 12? 4 28 31 13 6 38 37
1 26
! ':5 2 39
i 24
; 22

3 21 /
T v

20 34 2 40 23 35 43

Re| HM&RES &R m & FR &% Eitl =T B A5 ® i &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
26 | 0746 0001 600|CH"4b*7 16(R7—) 1 1026-60014-00

27 Ch'abA7 200C%7h) 1 1026-60018-00 BT
28 10800 0000 070|AF=)LiE = 9/32(A—}") 1 ]031-65109-00

29 AF=ik=I 7/32())=7 1 1031-65107-00 8 L A A AT
30 A'T71)4%°6004DDU 1 1030-03604-00 R o NG|
31 [95402-00400-43[ 275 (O—F F1v9) 1 1402-00400-43

32 ] 95402-11523-00|Fvk 1 1402-11523-00

33 0830 0100 090{0"v%" P9())=7) 1 ]036-10407-00

34 [95035-52002-00{7"y2PT3/8 X PT1/4 1 1035-52002-00

35 |9s402-11546-18|F"V7°ASSY 1 1402-11546-18

36 |95402-10894-11{Li'— 1 1402-10894-11

37 |9s402-11817-02{4% 1 1402-11817-02

38 |9s402-11213-10|957° 2 |402-11213-10

39 [A544 0706 016{6A97+V+# ILEM6 X 16 4 1022-20047-41

40 ]95402-00640-02 1" A7y MAVY) 1 1402-00640-02

41 |A544 0705 010|S6h97FY+H IWEM5 X 10 1 1022-25072-41

42 ]95400-50509-09]7")—4 %4y 7’ 1 |400-50509-09

43 [95402-11548-21|%93V AL —FASSY 1 |402-11548-21 TE HE#fMEHY)

ELL803 20/01/15




3735 600A ~—7 MARK

R HeES EITE # A5 B &
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FRoM ~ uP TO SERIAL NO. | REMARKS
3 | 3709 6003 000 |YHayALy94F LABEL 1

4 | 3705 7022 000 |F199+7 L—% LABEL 1

5 | 34205005 000 |25—441)%) LABEL 1

6 | 3728 6005 000 |v—% LABEL 1

7 | 3709 6025 000 |47 Liv— LABEL 1

8 | 3709 6026 000 |49Ln— LABEL 1

9 | 3728 6015 000 [v—% LABEL 1

10 | 3611 5021 000 |Fyhit vk’ LABEL 1

11 | 3709 6015 000 |#¥1931v—% LABEL 1

12 | 3709 6014 500 |+4v LABEL 1

13 | 3507 5105 000 [#4#1#+'39/9Y39  [LABEL 1

14 | 0960 2000 001 7ot U¥%'3m/4+= LABEL 1

15 | 3421 6036 000 |r43% LABEL 1

16 | 3611 5019 000 |4 V7 Y94Fam4 LABEL 1

17 | 3714 6018 000 |+4v LABEL 1

18 | 3709 6033 000 |f439v—% LABEL 1

19 | 3713 6022 000 [v—4 LABEL 1

20 | 3728 6006 000 |v—% LABEL 1

21 | 5360 5006 000 |v—% LABEL 1

22 | 37356005 000 |5A°M LABEL 1

23 | 37356006 000 |5A°N LABEL 1

ELL803 20/01/15




3735 620A 7Y7kY ACCESSORIES

VBB
MANUAL

’ 2
N
30
N
Riti| BEES HB A F % = < |E| Ems# &
23
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL NJ REMARKS
1 3656 6502 000 |y BAG 1
2 3735 6201 001 |M)7Yh4tY Y3 MANUAL 1
30 | 79999 6032 000 [A7'L—( 5 ) SPRAY 1 |B=R2byb 17%ay
30 | 79999 6031 000 [A7'L— IL—L¥E ) SPRAY LI 17%ay
ELLS803 22/06/29




3709 7O00A

Re| H&RE\ES EiE2R 0 &%k 5t " A5 i &
#
%

NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FRom ~ uP T0 SERIAL NO.| REMARKS

1-1 | 3709 7001 000{70OUb 4R DG PILLAR 1

1-2 | 3709 7021 000|700 FAM)YHT L RUBBER 1

1-3 | 3714 7023 000]|70000°5 2 WINDSCREEN 1

1-4 | 3709 7025 000|7-7° TAPE 1 [t1.0x 20 x 1050

1-5 | 3709 7026 000|7—7° TAPE 1 |t1.0x20 %940

1-6 ] 3709 7028 000|734 RUBBER 2 |I=110

1-7 |K110 0108 016]Fi Ik BOLT 4 |M8x16

2-1 | 3709 7101 002|)7%xt™Y REAR CAB 1

2-2 | K110 0108 016|Fik Lk BOLT 4 |M8x16

2-3 | A252 0180 020{+723%" SCREW 2 |[mM8x20

2-4 | F301 0108 000|FFyh NUT 2 |ms

2-5 | 3709 7125 000|)7#0 HOOD 1

2-6 | 3709 7127 000|## —F SUPPORT 1

2-7 | A252 0160 020{+723%" SCREW 3 [mM6x20

2-8 | F300 0106 000|FFyh NUT 3 |m6

2-9 | 3705 5109 000|kakAh1Y" PIN 12

2-10| 3709 7129 000]t == k—R PIPE 12

3-1 | 3709 7201 001|1L—7 ROOF 1

3-2 | A252 0180 020]r723%" SCREW 8 [mM8x20

3-3 | 0350 0140 818|PW WASHER 2 [8x18x1.6

3-4 | F301 0108 000|FFyh NUT 8 |[ms

3-5 |H114 0108 016|+LZB BOLT 4 |M8x16

3-6 | 3709 7224 000{BS7°L—y SPONGE 1

4-1 | 3709 7301 000|414k ¥t "UR DOOR 1

4-1 | 3709 7315 000|#4F ¥t "UL DOOR 1

4-2 | A100 0106 016]& I+ BOLT 4 |M6x16

4-4 | A300 0106 001|F+b NUT 4 |Mm6

4-5 | 3709 7331 000|914 —AkY)y7 WEATHERSTRIP | 2 |L=2065

ELL803 20/01/15




3709 T740A

U S

WIPER

Ri| HM&RES &R m & Fh &% Ei Y = B RS % i &
#
%
NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P|FRom ~ upP T0 SERIAL No.| REMARKS
1| 3709 7401 000|741\ —F—% WIPER MOTOR 1
2 |3709 7403 000|724 =F—A4 WIPER ARM 1
3 |3709 7404 000{74nN=7'L—} WIPER BLADE 1
4 |3709 7406 000]|h7— COLLAR 1
5 |H204 0105 012|+LAB BOLT 2 |M5x12
6 |3709 7409 000|AHn— COVER 1
7 |K700 0106 014|Fi Lk BOLT 2 [mMex14
8 [3709 7411 000|741 A4yF SWICH 1

ELLS803

20/01/15




DIAGRAM

e

7

o

3709 0302

ST+ ST LY Fih (LY b= 2 T L= f__Frdle Ry

V3 WS
S [GGEE (T LA F T ¢

araie

)

s \,...vqu__.Lu
— 1\ 1
, |
|5/
v _ll_a—
F L) W l W—l_ BN ] .
v —— n - - /) oz
s i e v v L !
7{n-% W g X o e a2 H 4 .,._ “ 7<\‘ L _
5 oy D - _k NEERE H P ) h
NE CEEEEE ! { ErET
2 E I I JE = b & :
4M/4Vlhﬂu|_:_ % r..}.w M_ 4— B H . B | _ b I 2 5 [
17 e | 1
| |
1T
|
m
il e— s B :
R . LS /;.. oL ' 1o ! iy
1re iL V\_ 12
AA _w 8 g gt
4 . s .
B 7 |
WADgRSYT | |
. 1 t
" e ol “
¥ .hPE _
AN =-A49F w
o | I
% “-
e |
: | BEoin
m.ﬁ—,\.ﬂ\?&n N | ut i ] Dk R Bie ..,b_m
i o I ey _,.__..L»L.FE )|
_ d D.._I|F: [ S LS aSeY |\ | . ladar : _ |
_.kl P Py Y- Ve _ ;
aH FITIRNN N i
| s | A iofear asi [y Jlezeid ot . ” !
F=UR{9F_ s Tu 9 ose L aserl,, | [|aser | | |
Py e PR 4 e b sief o |/ |etn | N
BN : sagy | lua : s | o Lrs sk | a\ | L
ear| 0 Y o fezsa : i It & Jnitk ; ELTA 25 E LR P carn| N ¢
e ,ﬁ\ 2 |esaE sl !\ e Pl (Y Y, R .
- 5 fuitor s __u i . j abe ] /.ap. n2bi 4 pastlf 0] bl TR CRETON
i= . ¥
A A e ) _Li.« SO SR i 14 DU T TS . 1. M—
11 i = oy
- e
oFE [OFO I 2 -k ROLE
ML 00 _ e _ ..”.1_ | e |
Jsmer OO | —pe=s |
_ I .

I ST P L)
twrw)

20/01/15

ELLS803



	A001
	E001
	3728000a001
	3709010b000_01
	3709010b000_02
	3728030a000_01
	3728030a000_02
	3728030b000_01
	3728030b000_02
	3709080a000
	3709150a000
	3709120a000
	3709130a000
	3709140a000
	3709160a000
	3709200a000
	3709220a000
	3709220b000
	3709305a000_01
	3709305a000_02
	3709310b000_01
	3709310b000_02
	3709325b000
	3709330a000
	3709340a000
	3709350a000
	37289912000_01
	37289912000_02
	37289913000_01
	37289913000_02
	3709450a000
	3709510b000
	3709520b000_01
	3709520b000_02
	37095201000_01
	37095201000_02
	3735600a000
	3735620a000
	3709700a000
	3709740a000
	37090302000

